
2018
Municipal Wasteload
Management Report

Prepared for: 

Ebensburg Municipal 
Authority 

NPDES 0022292

Ebensburg Borough, Cambria County  
Pennsylvania

Prepared by:

STIFFLER, McGRAW & ASSOCIATES, INC. 
1731 N. JUNIATA STREET 

HOLLIDAYSBURG, PENNSYLVANIA 

March 2019



i 

TABLE OF CONTENTS 

1.  Introduction ................................................................................................................. 1 

2.  Wastewater Treatment Facilities ................................................................................. 1 

3.  Hydraulic Loadings and Projections ........................................................................... 3 

4.  Organic Loadings and Projections .............................................................................. 5 

5.  Wasteload Management Plan ..................................................................................... 7 

6.  Industrial Wastes ......................................................................................................... 11 

7.  Sewer System Extensions .......................................................................................... 11 

8.  Sewer System Monitoring, Maintenance, Repair, & Rehabilitation ........................... 12 

9.  Condition of the Sewer System .................................................................................. 15 

10. Combined Sewer System - Annual CSO Report ....................................................... 16 

11. Condition of the Pumping Stations ............................................................................ 25 

12. Sludge Production and Disposal ............................................................................... 28 

13. Certification of Preparer and Permittee ..................................................................... 29 

TABLES: 

Table 1 - Average Monthly Hydraulic Loadings and Annual Flow  
Projections 

Table 2 -  Average Monthly Organic Loadings and Annual BOD 
Projections 

EXHIBITS: 

Hydraulic Loadings Graph 

Organic Loadings Graph 

ATTACHMENTS: 

Flow Meter Calibration Certificate 

Annual Sewage Sludge Management Inventory 

Monthly CSO Data and Management Activities Summary 



- 1 - 

1.  Introduction

Preparation of an annual Municipal Wasteload Management Report is required 

pursuant to Title 25, Chapter 94 of the PA Code. This chapter applies to the Ebensburg 

Municipal Authority (EMA) as the owner and operator of a public wastewater 

treatment plant (WWTP) and the associated collection and conveyance system.  The 

purpose of the chapter is to manage wasteloads discharged to the sewer system to 

prevent the occurrence of overloaded facilities and to limit extensions and 

connections to all sewer systems that may be determined to be, or may become 

overloaded. 

Please note, in reviewing this report, that portions of the following narrative, tables and 

graphs prior to 2015 contain information that has been derived from, or based in part upon, 

narrative and data obtained from previous annual reports and documents prepared by L.R. 

Kimball of Ebensburg, PA.  

2.  Wastewater Treatment Facilities 

The Ebensburg Municipal Authority (EMA) owns a wastewater collection and 

conveyance system and a treatment facility which serve customers in Ebensburg 

Borough and portions of Cambria Township in Cambria County.  The wastewater 

collection, conveyance and treatment systems are operated and maintained by the 

Borough of Ebensburg under a management agreement with the EMA while the 

wastewater treatment plant is managed by Inframark under a sub-contract with the 

Borough. 

The EMA wastewater treatment facility operates under National Pollutant 

Discharge Elimination System (NPDES) Permit No. PA0022292 and discharges at 

Outfall 001 to the Howell’s Run.  The flow and organic loading limits established in the 

most recent NPDES permit are 2.0 MGD for hydraulic loading and 2,652 lbs/day 

average monthly loading of BOD for organic loading.    



- 2 - 

An upgrade of the treatment plant was completed in 1990 which converted the 

existing 1.25 MGD trickling filter plant to a 1.25 MGD activated sludge treatment plant 

utilizing the sequencing batch reactor (SBR) process.  An expansion of the SBR 

treatment plant was completed in 2008 which increased the hydraulic treatment 

capacity of the plant to 2.0 MGD (5.5 MGD peak) and increased the organic loading 

capacity from 2,130 lbs/day to 2,652 lbs/day. 

The current SBR treatment plant consists of a mechanical bar screen, a grit 

removal unit, a grit classifier, four SBR tanks, an ultraviolet disinfection system, an 

effluent reaeration tank, an effluent ultrasonic flow meter, a process water storage 

tank, two sludge thickeners, four aerobic digester tanks, and a sludge dewatering 

centrifuge. 

The EMA collection and conveyance system also contains two (2) permitted 

Combined Sewer Overflows, referred to as the Griffith’s Field Diversion Structure 

(Outfall 002) and the Shenkle Mill Road (aka Lakeview Road) Diversion Structure 

(Outfall 003).  Both CSOs discharge to Howells Run.  The CSOs serve the remaining 

combined sections of the collection system.  Both CSOs are equipped with flow 

meters which log operation of the CSOs.  The CSOs are operated and maintained in 

accordance with the EMA CSO Long Term Control Plan and Nine Minimum Controls.  

Terms and conditions of the current NPDES permit for the WWTP call for both CSOs 

to be eliminated and for all flows to be conveyed to the WWTP.   

To accomplish this goal, the EMA commenced the preparation of a 

comprehensive inflow and infiltration evaluation during last quarter of 2015. The 

evaluation continued through early 2016 and was completed in June of 2016 with a 

report on the findings and recommendations for remediating the inflow and infiltration 

conditions identified.  The evaluation and report recommendations have been utilized 

to develop a rather sizeable project that is aimed at reducing extraneous wet weather 

flows entering the sewer system to levels that are expected to result in the elimination 

of discharges from the CSOs and to enable the CSOs to be abandoned.  As designed, 



- 3 - 

the project will involve the separation of storm sewers from the sanitary sewer system 

and the replacement of a substantial portion of the Borough’s collection system all of 

which is tributary to the two CSOs.  The project was bid in January 2018, a contract 

for construction of the project was awarded in February and construction of the 

project was commenced in May of 2018.  The project and its status are discussed in 

more detail in Section 5 of this report. 

3.  Hydraulic Loadings and Projections

Table 1-A (found in the “Tables” section at the end of this report) presents 

average daily flows for each month of the past five (5) year operating period.  Average 

daily flow rates for each month shown represent the arithmetic mean of all daily flow 

measurements collected over each calendar month.  Table 1-A also presents the 

annual average flow for each year of the previous five year operating period as well 

as the average of the maximum three consecutive monthly flows and the ratio 

between these flows.   

In 2018, the annual average monthly flow to the treatment plant was 1.255 MGD 

and the “rolling” maximum three consecutive months’ average (MTCMA) flow was 

1.457 MGD which occurred during the three-month period of September through 

November 2018.  Both were below the limit of 2.0 MGD established in the plant’s 

NPDES permit limit for Chapter 94 reporting.  There also were no three consecutive 

month periods, nor any single month, during which the permitted average daily 

hydraulic loading was exceeded.  Thus, the treatment plant was not hydraulically 

overloaded in 2018 as defined under Title 25, Chapter 94 of the PA Code.  The 

Hydraulic Loading Graph in Exhibit A (found in the Exhibits section at the end of this 

report) is a graphical representation of the data in Table 1-A.     



- 4 - 

Table 1-B presents information relative to projected hydraulic loadings for the 

ensuing five-year operating period.  The past five-year average daily flow serves as 

the basis for the projections.  For each year of the ensuing five-year operating period, 

increased flows due to new system connections are added to the five-year average 

flow to result in the projected annual average flows.  The five-year average ratio of the 

maximum three consecutive months’ average flow to the annual average flow for the 

previous five-year operating period serves as the projection factor to determine 

whether an impending hydraulic overload exists. 

The annual average hydraulic projections are based on past trends in 

development and the Authority's knowledge of potential developments within their 

service area.  During 2018, three (3) new residential connections and one (1) office 

connection, equivalent to four (4) EDUs were made within the collection system 

owned and operated by the EMA.  Two (2) were located in Ebensburg Borough and 

two (2) were located in the Cambria Township service area.  The additional four (4) 

EDUs increased the estimated total service area EDU count to 3,449.   

With respect to future development, a small six (6) lot residential subdivision 

has previously been proposed for development on Park Street in the Borough as 

initially discussed in the 2017 report. No connections have been made within that 

proposed development to date.   In addition, there are several existing developments 

within the Borough and Cambria Township that are served by the Ebensburg WWTP 

which may experience further growth during the five-year planning period.  Both the 

Emerald Estates single family residential development and the S&P Estates residential 

development may see a combined additional growth of twenty (20) to twenty-five (25) 

EDUs. Additional development may also occur in the Cambria County Industrial Park 

– South Complex, Phase I which currently has nine (9) parcels available for 

development.  A proposed South Complex Phase II may also provide up to an 

additional eighteen (18) lots for light industrial development.  The potential also exists 

for commercial development within the SR219 and SR22 interchange.   



- 5 - 

Over the previous five-year period, the service area has experienced an average 

growth of approximately six (6) EDUs per year.  Therefore, in order to provide for 

potential additional development in these areas and for potential in-fill development 

elsewhere in the Borough and Township service areas, an average of ten (10) 

additional EDUs per year has been used for projecting flows to be contributed from 

the EMA service area over the next five-year planning period.    

The Hydraulic Loading Graph in Exhibit A graphically depicts the projection of 

the annual average daily flows and the MTCMA flows over the next five years through 

2023 expressed by the data in Table 1-B.  

  As the data tables and graph indicate, the projected hydraulic loading is 

projected to remain under the treatment plant’s NPDES permitted capacity through 

the next five year planning period.  Based upon the existing and projected hydraulic 

loading data, the plant is currently not hydraulically overloaded and is not projected 

to become hydraulically overloaded, as defined by Title 25, Chapter 94 of the PA Code. 

4.  Organic Loadings and Projections 

Table 2-A presents the average daily organic loading for each month of the past 

five-year operating period.  Average daily loads for each month shown represent the 

arithmetic mean of the BOD5 loading values calculated and recorded each calendar 

month.  Table 2-A also presents the annual average organic load for each year of the 

previous five year operating period as well as the maximum monthly load and the 